
Insuficiència	
  cardíaca	
  	
  FEVI	
  reduïda	
  
i	
  	
  risc	
  hiperpotassemia	
  

Luis	
  Miguel	
  Ceresuela	
  Eito	
  
Servei	
  medicina	
  interna	
  .	
  Hospital	
  Moises	
  Broggi	
  	
  

Unitat	
  d´ insuficiència	
  cardíaca	
  i	
  pacient	
  crònic	
  complex



Cas	
  clínic	
  

• Home	
  de	
  79	
  anys
• Ex	
  fumador	
  fins	
  fa	
  4	
  anys	
  
• HTA,	
  Dislipèmic
• Episodis	
  ocasionals	
  de	
  artritis	
  per	
  gota.	
  
• MPOC	
  Gold II	
  FEV1	
  60%	
  sense	
  aguditzacions	
  al	
  darrer	
  any	
  
• Malaltia	
  arterial	
  	
  perifèrica	
  amb	
  claudicació	
  grau	
  II
• Cardiopatia	
  isquèmica	
  amb	
  angina	
  fa	
  4	
  anys,	
  portador	
  stent metal a	
  la	
  descendent	
  
anterior	
  y circumflexa	
  

• Insuficiència	
  cardíaca	
  NYHA	
  II.	
  FEVI	
  35%
• Fib.	
  	
  Auricular	
  :	
  CHA2DS2VASc	
  5	
  ;	
  HASBLED
• Tractament	
  ;	
  

• Acenocumarol,	
  atorvastatina 40mg,	
  bisoprolol 2,5mg/12	
  ,	
  enalapril 5mg	
  /12h	
  ,	
  furosemida	
  40mg	
  ,	
  
espironolactone 25	
  mg	
  ,	
  indacaterol+glicopirronio,



Malaltia	
  actual	
  :	
  

• Presenta	
  dispnea	
  de	
  mínim	
  esforç,	
  ortopnea	
  de	
  5	
  dies	
  de	
  evolució	
  
amb	
  febre	
  ,	
  	
  tos	
  i	
  mucositat	
  purulenta.	
  	
  

• Exploració:	
  	
  Tª	
  38º	
  C	
  ,	
  PA	
  144/76	
  FC	
  115	
  Sat.	
  91%	
  
• AR	
  roncs	
  bilaterals	
  amb	
  crepitants	
  a	
  les	
  	
  bases	
  
• AC	
  Arítmic,	
  buf	
  	
  mitral	
  3/6	
  .	
  
• Abdomen	
  no	
  es	
  palpa	
  hepatomegàlia	
  no	
  presenta	
  ascites	
  
• Edemes	
  als	
  turmell	
  	
  amb	
  fòvea	
  ,	
  	
  Ingurgitació	
  jugular	
  +	
  



• Analítica	
  
• Hb	
  13,4g/dl,	
  leucos	
  15000	
  ,	
  
• Creatinina	
  1,2	
  mg/dl	
  FG	
  51	
  ml/min
• Na	
  137	
  ,	
  K	
  4.8
• NT	
  pro	
  BNP	
  6600
• Corva	
  troponines	
  negativa



• Tractament	
  :	
  
• Afegim	
  digital	
  	
  ,	
  furosemida	
  	
  ,	
  amoxicilina/clavulanico ,	
  salbutamol	
  +	
  ipatropio .	
  

• Presenta	
  millora	
  ;	
  retenció	
  hídrica	
  ,	
  tos	
  ,	
  	
  mucositat	
  	
  i	
  	
  la	
  febre	
  .	
  
• Analítica	
  de	
  control	
  

• Creatinina	
  1.4mg/dl	
  	
  FG	
  47ml/min	
  	
  K	
  4,8	
  mmol/l	
  ac úric	
  6mg/dl
• Artritis	
  al	
  1er	
  dit	
  ,	
  se	
  orienta	
  como	
  a	
  gotosa	
  .	
  Iniciem	
  tractament	
  amb	
  colchicina.	
  
• Millora	
  	
  la	
  artritis	
  ,	
  però	
  fa	
  diarrea	
  .	
  

• Creatinina	
  2mg/dl	
  	
  FG	
  30ml/min	
  	
  K	
  5,5	
  mmol/l	
  
• Suspenem	
  	
  	
  colchicina i	
  amoxicilina clavulanic,	
  per	
  les	
  diarrees	
  .

• Creatinina	
  1.8	
  mg	
  /dl	
  K	
  5.3	
  
• Alta	
  amb	
  el	
  tractament	
  	
  del	
  ingrés,	
  mes	
  alopurinol,	
  furosemida	
  1-­‐1-­‐0



Control	
  post	
  alta	
  

• Refereix	
  	
  asténia	
  ,	
  persisteix	
  amb	
  	
  dispnea	
  a	
  petit	
  mitja	
  	
  esforç.	
  
• Exploració	
  PA	
  113/68mmHg	
  	
  FC	
  54	
  x´
• Sense	
  edemes	
  	
  MMII	
  ,	
  IY+/-­‐ RHY-­‐
• AR	
  MVC	
  amb	
  	
  roncus	
  aïllats	
  
• AC	
  arítmic	
  buf	
  	
  mitral	
  

• Analítica	
  	
  control	
  :
• Hb	
  12,8	
  g/dl	
  Creatinina	
  1,85	
  FG	
  34	
  ml/min	
  K	
  5,7	
  NT	
  pro	
  BNP	
  1500	
  

• Reinterroguem	
  :	
  
• Pren	
  aliments	
  rics	
  en	
  potassi,	
  perquè	
  rebia	
  una	
  dosis	
  mes	
  alta	
  de	
  diurétic



1ª	
  Qüestió	
  	
  ¿	
  Que	
  fem	
  ?	
  

• 1.Afeigim	
  un	
  quelant	
  del	
  potassi	
  i	
  deixem	
  	
  mateix	
  tractament

• 2.	
  Reduïm	
  dosis	
  de	
  furosemida	
  i	
  recomanem	
  	
  dieta	
  baixa	
  en	
  potassi	
  .

• 3.	
  Suspenem	
  	
  	
  enalapril	
  

• 4.	
  Suspenem	
  l´ antagonista	
  de	
  l´aldosterona	
  





Antagonistas	
  de	
  la	
  aldosterona	
  



• ↓	
  furosemida	
  ½	
  	
  comp	
  /24h	
  
• Dieta	
  baixa	
  en	
  potassi	
  
• ↓Enalapril	
  5mg	
  /24h	
  
• ↓	
  espironolactone	
  ½	
  comp.	
  /24h	
  
• Demanem	
  eco	
  renovesicoprostatica	
  ,	
  analítica	
  sang	
  i	
  orina	
  
• Visita	
  en	
  3	
  semanas	
  



2ª	
  Visita	
  control	
  UIC	
  

• Persistiex	
  astenia,	
  	
  dispnea	
  NYHA	
  II
• PA	
  121/58	
  FC	
  58	
  no	
  edemes
• AR	
  MVC	
  	
  roncus	
  aïllats	
  
• AC	
  Arrítmic	
  buf	
  mitral	
  
• Ecografia	
  :Ronyons	
  simetrics	
  ,	
  	
  morfologia	
  normal,	
  sense	
  dilatació	
  vies	
  
,	
  bufeta	
  	
  de	
  lluita	
  ,	
  hiperplasia	
  	
  prostata	
  90g	
  	
  .	
  
• Orina:	
  5-­‐10	
  eritros	
  sense	
  dismorfia,	
  no	
  proteinuria	
  
• Analítica:	
  	
  Hb	
  12	
  g/dl	
  Creatinina	
  1,9mg	
  /dl,	
  	
  K	
  6	
  mmol/l	
  .	
  



2ª	
  Questió	
  	
  ¿qué	
  es	
  menys	
  correcte?	
  

• Colocar	
  una	
  sonda	
  vesical	
  ya	
  que	
  puede	
  haber	
  componente	
  
obstructivo	
  .	
  
• Este	
  nivel	
  de	
  potasio	
  de	
  potasio	
  hace	
  necesario	
  retirar	
  iECA
• Este	
  nivel	
  de	
  potasio	
  hace	
  necesario	
  retirar	
  	
  antagonista	
  de	
  la	
  
aldosterona	
  
• El	
  beneficio	
  del	
  bloqueo	
  neurohormonal	
  en	
  la	
  I	
  cardiaca	
  ,	
  es	
  mayor	
  
que	
  el	
  riesgo	
  de	
  la	
  hiperpotasemia	
  por	
  tanto	
  deben	
  mantenerse.



Que	
  vam	
  fer	
  .	
  

• Proposem	
  	
  derivar	
  a	
  urgències	
  per	
  fer	
  mesures	
  antipotassi,	
  	
  però	
  el	
  
malalt	
  rebuig	
  .	
  
• Trèiem	
  l´enalapril	
  i	
  l´ espironolactone	
  
• Es	
  col·∙loca	
  sonda	
  vesical.	
  
• Control	
  a	
  les	
  48	
  hores	
  :	
  Creatinina	
  1.4mg/dl	
  FG	
  47ml/min	
  	
  K	
  4,9mmol/L	
  



3ª	
  questió	
  	
  ¿	
  Quina	
  afirmació	
  es	
  mes	
  correcta?	
  

• Cal	
  	
  re	
  introduir	
  únicament	
  enalapril	
  i	
  afegir	
  	
  doxazosina	
  per	
  	
  l´ hiperplàsia	
  
pròstata
• No	
  es	
  pot	
  re	
  introduir	
  ni	
  enalapril	
  ni	
  espironolactone,	
  deixar	
  únicament	
  
hidralazina	
  +	
  nitrats.	
  
• Cal	
  introduir	
  únicament	
  espironolactone	
  y	
  no	
  afegir	
  enalapril	
  ni	
  diürètics	
  
perquè	
  no	
  te	
  gaire	
  	
  congestió.
• Amb	
  les	
  dades	
  de	
  creatinina	
  i	
  potassi	
  actuals	
  ,	
  es	
  pot	
  posar	
  de	
  nou	
  el	
  
tractament.	
  Tenim	
  	
  nous	
  tractaments	
  amb	
  menys	
  	
  risc	
  d´ hiperpotassemia	
  
greu	
  .



Fites	
  del	
  tractament	
  I	
  cardíaca	
  FEVI	
  reduïda	
  

26%

34	
  %

30%

20%

1991

1999

1999

2014





¿	
  Cóm	
  	
  iniciar	
  	
  	
  sacubitril	
  valsartan	
  ?

• K	
  <	
  5,4

• FG	
  30-­‐60ml/min	
  ,

• Dosi	
  baixa	
  



Risc	
  	
  Hiperpotassemia	
  :	
  sacubitril	
  valsartan	
  vs	
  
enalapril	
  

LCZ	
  696
N	
  =	
  4187

Enalapril
N=4212

P	
  value

>	
  5.5mmol/l 674(16,1%) 727(17,3%) 0,15

>	
  6mmol/l 181(4,3%) 236	
  (5,6%) 0,007







• Finalment	
  ;	
  	
  tractament	
  amb	
  :

• Sacubitril	
  valsartan	
  24/29	
  /12h	
  +	
  Bisoprolol	
  +	
  Espironolactone	
  25mg	
  ½	
  comp	
  

• Analítica	
  control	
  :	
  Creatinina	
  1,5	
  mg	
  /dl	
  FG	
  43	
  ml/min	
  K	
  5.1	
  mmol/l	
  



Hipótesi	
  per	
  la	
  polémica

• Si	
  torna	
  a	
  presentar	
  l´
hiperpotasemia	
  ….i	
  	
  no	
  puc	
  
pautar	
  	
  l´antagonista	
  de	
  l´
aldosterona	
  …

¿	
  Millor	
  Entresto	
  +	
  BB	
  que	
  
donar	
  BB	
  +	
  enalpril	
  ?





Impacte	
  pronostic	
  dels	
  fármacs	
  a	
  l´ IC	
  amb	
  
FEVI	
  reduïda



•Moltes	
  graciès	
  ¡¡¡¡¡



FG	
  34	
  ,	
  microalbuminuria	
  
Exclusion	
  K	
  >	
  5.5	
  


